




























 

 

 

 

 

 

 

 

 

 

APPENDIX A 

COMPREHENSIVE GEOCHEMICAL REPORT 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
Lundin Minerals Engineering Report
HTDF Geochemistry, Eagle Mine Civil Engineering
H/353799 Comprehensive Report on the Chemistry of the Humboldt 

Tailings Disposal Facility (HTDF), Champion, Michigan
 

 
 

1 

H349392-00000-22A-066-0006, Rev. 0, 

  
    Ver: 04.03
© Hatch 2018 All rights reserved, including all rights relating to the use of this document or its contents. 

 

 

Comprehensive Report on the Chemistry of the Humboldt 
Tailings Disposal Facility (HTDF), Champion, Michigan   

March 9, 2018 

H349392-00000-22A-066-0006 
[...]
Backwash, 
10%

90%

4 FM

3 FM

WTP Building 

FMFM

Influent, approx 
850 GPM

H2O2

FeCl3

H2SO4

Plug Flow Reactor (Fenton's Reactor)



February 2018 

Eagle Mine 
 

HUMBOLDT MILL WATER TREATMENT PLANT 

PROCESS DESCRIPTION 

The objective of the Eagle Mine ‐ Humboldt Mill Water Treatment Plant is to treat the water from the existing 

Humboldt Tailings Disposal Basin for environmental discharge. The treated water will be discharged through a 

pipeline to a receiving wetland. The discharge water quality is set by permit No. MI0058649 issued by the Michigan 

Department of Environmental Quality (MDEQ) authorization to discharge under NPDES. 

 

The  treatment  system  includes  the  following  major  unit  processes:  Oxidation, 

Neutralization/Coagulation/Reaction  tank  with  pH  adjustment,  clarification  and  Ultrafiltration  (UF).  Solids 

generated in the process are concentrated with a sludge thickener and filter press. An optional Reverse Osmosis 

(RO) trailer is installed at the facility to be used as needed to remove dissolved solids from the water.  Concentrate 

from the RO trailer is currently rejected back to the Humboldt Tailings Disposal Facility (HTDF). 

 
Oxidation 
The current process begins with an oxidation step utilizing Fenton’s reaction to destruct thiosalts and lower the 

chemical oxygen demand.  Water is pumped through a plug flow reactor where hydrogen peroxide, ferric chloride, 

an iron catalyst in the reaction, are added. To dissolve the iron catalyst, the pH of the stream must be lowered. 

This is accomplished by addition of sulfuric acid upon startup or recirculating up to 50% of the reactor effluent 

prior to chemical addition. Recycling reactor effluent eliminates the addition of sulfuric acid and reduces caustic 

demand for neutralization.  

Neutralization/Coagulation/ Reaction Tank System  
Following oxidation, the water passes to neutralization and metals precipitation in the coagulation reaction tank.  
Caustic  is used to neutralize the water, and the primary function of the coagulation system is to form Fe(OH)3 
(ferric hydroxide) precipitated solid which will adsorb and co‐precipitate with trace metals such as selenium, lead, 
zinc and mercury. The optimum chemical dose and pH conditions will be determined by jar testing or pilot testing. 
Ferric chloride (Hydrex™ 3250) is the coagulant to be used, the assumed dose is 40 mg/L and will be injected to 
the supply line to the coagulation/ reaction tank 650‐TK‐201. Hydrex 6909, or similar, will be used for low level 
metals removal/polishing. It is expected that the trace metal adsorption and/or co precipitation will be improved 
with a higher ferric hydroxide precipitates concentration, therefore solids will be recycled from the clarifier in this 
process.  
 
Coagulation/Reaction Tank 
The coagulation/ reaction tank system consists of an FRP tank with mixer and a coagulant chemical feed system. 
The coagulation/ reaction tank shall provide approximately 50 minutes reaction time. The target pH in the reaction 
tank is 8.5. Caustic addition will be required to maintain the target pH.  
 
All  chemical dosing  systems  including  the  ferric  chloride  system, Hydrex 6909  (or  similar)  system, and caustic 
system shall be supplied from tote tanks and two 100% feed pumps (one operating; one stand‐by).  
 

 



February 2018 

Clarifier  
The  primary  function  of  the  inclined  plate  clarifier  is  to  separate  the  solids  through  gravity  sedimentation.  A 

polymer  feed  system with  two  100%  feed  pumps  will  be  provided  to  improve  clarification  performance.  An 

emulsion type polymer will be supplied from a tote tank. A portion of the underflow solids will be recycled to the 

coagulation/ reaction tank to maintain a high solids concentration in the system. Excess solids will be discharged 

to a sludge thickener and further concentrated for dewatering by a filter press. The solids from the filter press will 

be hauled offsite for disposal. The clarified supernatant water will contain suspended solids (TSS), which will be 

removed by the downstream UF system.  

 
 
Clarified Water Tank  
The primary function of the Clarified Water tank is to provide flow buffering between the inclined plate clarifier 

and the UF system. The break tank is sized to provide a minimum 10 minutes residence time at the design flow. 

 

UF System 
The primary  function of  the UF  system  is  to  remove  suspended  solids and  the associated  contaminants  from 

clarified water.  The  UF  system  consists  of  ferric  chloride  feed  pumps,  UF  feed  pumps,  UF  feed  strainers,  UF 

membrane  skids,  UF  filtrate/backwash  water  storage  tank,  UF  backwash  pumps  with  chemical  enhanced 

backwash (CEB) system, UF backwash waste neutralization tank and pumps, compressed air system and clean in 

place (CIP) system. 

  

Ferric Chloride Feed Pumps  
Ferric chloride (Hydrex 3250) is injected in the UF Feed to coagulate residual polymer from the carry over floc 

particles. Two 100% chemical feed pumps will be included (one operating; one stand‐by). The ferric chloride pump 

is paced on the flow.  

 

UF Feed Pumps  
The UF feed pumps deliver water to the UF membrane skids. The pumps are driven by VFDs and controlled by the 

flow meters. Three UF feed pumps each dedicated to a UF membrane skid are provided. The UF feed pumps are 

selected based on flow and pressure requirements of UF membrane skids.  

 

UF Feed Strainers  
The function of the UF feed strainers is to remove large particulates to protect the downstream UF membrane 

system.  The  UF  feed  strainer  was  selected  for  micron  retention  size  and  flow  rate  per  the  UF  membrane 

manufacturer’s recommendations (130 μm). The backwash cycle of the self‐cleaning strainer occurs automatically, 

triggered by operating pressure differential switch or time set at the local control panel.  

 

UF Membrane Skids  
There are three UF membrane skids; each skid includes eighteen UF modules and provides 50% operating capacity. 

The design flux is 29.1 gfd based on the UF membrane supplier. The UF filtrate is under pressure as it flows to the 

UF Filtrate/Backwash tank. The UF backwash waste flows to the UF backwash waste neutralization tank.  

 

 

 



February 2018 

UF Filtrate/Backwash Water Storage Tank  
The UF Filtrate/ Backwash storage tank provides a hydraulic buffer to store sufficient water for UF backwashing 

and final pH adjustment  if required before the water  is discharged. The tank  is sized to provide the minimum 

storage  capacity  of  8,550  gallons  as  projected  by  the  membrane  supplier.  The  pH  of  the  UF  filtrate  will  be 

measured for reporting requirements to verify the required range of 6‐9. The filtrate flow will be measured for 

reporting requirements.  

 

UF Backwash Pumps  
The function of the UF backwash pumps is to supply water to remove the solids accumulated on the membrane 

surface during  the normal  filtration period.  Two 100% backwash pumps  are  provided based on  the  flow and 

pressure requirements provided by the membrane supplier. During a normal backwash, the backwash pumps are 

turned on to reverse the flow through membranes to dislodge the accumulated solids.  

 

Sodium hypochlorite will be added to the backwash flow for biological control since the feed water from the pond 

is initially treated through reducing chemistry.  

 

Chemical  enhanced  backwashes  (CEBs)  are  required  to  remove  some  organics  and  mineral  scales  on  the 

membrane.  Sodium  hypochlorite  and  sodium  hydroxide  are  used  in  a  high  pH  CEB  to  remove  organics,  and 

hydrochloric acid is injected into the backwash water in a low pH CEB to remove mineral scales.  

 

UF Backwash Waste Neutralization Tank and Pumps  
The  function of  the UF backwash waste neutralization  tank  is  to  store  the backwash waste water  surge  flow, 

neutralize pH and free chlorine as may be required before recycling the waste water to the coagulation/ reaction 

tank. Two 100% capacity neutralized waste transfer pumps each at 50 gpm will return the neutralized waste water 

to the coagulation reaction tank. This recycle flow is less than 10% of the total feed flow. A pH Indicator/ controller 

will provide the wastewater pH for operator information. 

 

Treated Water Discharge/ Off Spec Return Pumps 
The UF filtrate (Treated Water) will be discharged to the receiving outfall. Off spec/ return water will be returned 

to the existing HTDF. A level control in the tank will stop the pumps (or automatic valve in case pumps are not 

required) based on a preset tank level. 

 
Reverse Osmosis 
The RO system is housed inside a 53‐foot long insulated trailer. Feed water enters the inlet of the trailer at up to 

666.6 gpm at 40 to 90 psig through two (2) 6", flanged piping connections, and passes into the prefilter of the RO 

system.  Feed water is treated with an antiscalant feed to protect the membranes and a sodium bisulfite feed is 

available if chlorine is measured in the feed water. The four (4) RO skids in the trailer are arranged in a 3:2:1 – 5 

M array.  Product water produced is delivered to a permeate tank inside the WTP.   The system can produce from 

125 to 500 gpm of RO product water when the units are operated in single‐pass mode. The system is designed to 

operate at 75% recovery. Water quality is monitored by a conductivity analyzer located on each RO unit.  Water 

quantity is measured and totalized by flow meters on each RO unit. Permeate is blended with UF Filtrate prior to 

discharge to the facility’s outfalls. 

 
 



February 2018 

Solids Handling 
Sludge Thickening Tank 
A cone bottom tank will provide gravity separation of the clarifier sludge to further concentrate the suspended 

solids. Air Operated Diaphragm pumps will draw thickened solids from the bottom of the thickening tank to feed 

the sludge dewatering filter press. Thickener supernatant will flow by gravity to the building sump. 

Plate & Frame Filter Press 
A 25 cubic foot capacity filter press will be used to dewater the thickened sludge. The filter press includes a four 

step incremental  increase in feed pump pressure, and semi‐automatic plate shifter to assist the operator with 

cleaning. 

A polymer feed system with two 100% feed pumps will be provided to add a filter aid and improve dewatering 

performance. An emulsion type polymer will be supplied from a tote tank. 

Dewatered solids will be deposited into a roll‐off box and hauled away for disposal at a landfill. 



 

 

 

 

 

 

 

 

 

 

APPENDIX C 

TAILINGS DEPOSITIONAL STUDY 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 





 
 

Lundin Mining Engineering Report 
Eagle Mine Tailings Deposition Plan Civil Engineering 
H349392 HTDF Tailings Deposition Plan 
 

   
 

 

H349392-00000-22A-066-0003, Rev. 1,  
Page i 

  
    Ver: 04.03 
© Hatch 2018 All rights reserved, including all rights relating to the use of this document or its contents. 

 

Table of Contents 

1. Executive Summary ............................................................................................................................. 1 

2. Introduction ........................................................................................................................................... 2 

2.1 Scope of Work .............................................................................................................................. 2 

3. Previous Work....................................................................................................................................... 3 

3.1 Design Criteria .............................................................................................................................. 3 

4. Tailings Characterization ..................................................................................................................... 3 

4.1 Geotechnical Testing Program ..................................................................................................... 3 
4.1.1 Specific Gravity ................................................................................................................ 4 
4.1.2 Particle Size Distribution .................................................................................................. 4 
4.1.3 Column Settling Tests...................................................................................................... 5 
4.1.4 Slurry Consolidation Test ................................................................................................ 7 

4.2 Initial Deposit Density ................................................................................................................... 9 

4.3 Ultimate Deposit Density ............................................................................................................ 11 

4.4 Estimate of Deposit Slope .......................................................................................................... 11 

4.5 Tailings Storage Requirement .................................................................................................... 13 
4.5.1 Mine Plan ....................................................................................................................... 13 
4.5.2 Storage Capacity ........................................................................................................... 13 

5. Tailings Deposition Plan .................................................................................................................... 15 

5.1 Basis ........................................................................................................................................... 15 

5.2 Deposition Philosophy ................................................................................................................ 16 

5.3 Deposition Model ........................................................................................................................ 18 

6. Ultimate Storage Capacity of the HTDF ........................................................................................... 21 

7. Recommendations ............................................................................................................................. 22 

8. References .......................................................................................................................................... 23 

 
List of Tables 

Table 4-1: Review of Bathymetric Survey Data and Tailings Discharge Tonnage (Hatch, 2016d) .............. 9 
Table 4-2: Review of Published Densities of Copper Tailings (Hatch, 2016d) ........................................... 10 
Table 4-3: Estimation of Deposit Slopes (Hatch, 2016d) ............................................................................ 12 
Table 4-4: Mine Tailings Production Plan ................................................................................................... 13 
Table 4-5: Stage Storage Relationship Based on April 29, 2016 Bathymetric Survey ............................... 14 
Table 5-1: Summary of Characteristic Properties for Deposited Tailings ................................................... 16 
Table 5-2: Sensitivity of Cone Spacing on Cone Duration and Storage Efficiency .................................... 17 
Table 5-3: Staged Deposition Plan Schedule ............................................................................................. 18 
Table 6-1: Ultimate Storage Capacity of the HTDF .................................................................................... 22 
 

List of Figures 



 
 

Lundin Mining Engineering Report 
Eagle Mine Tailings Deposition Plan Civil Engineering 
H349392 HTDF Tailings Deposition Plan 
 

   
 

 

H349392-00000-22A-066-0003, Rev. 1,  